Earthauake I

Gear Drive Rototiller
Operator’s Manual

Bumper Guard is a standard
feature on Model 7060

Includes Models

7060, 7055, 7050
Kodiak Series OM7060

Rev. 050803
& Copyright 2003 Ardisam, inc.
All Rights Reserved. Printed in USA.




TABLE OF CONTENTS

MODEL IDENTIFICATION .........ccooiiineiiscsenasenns 1
WARRANTY ......cooniirinr it nsmnssemssmssses ssns e amssnamsnsns s 2
SAFETY RULES ..........cccccocueut S 3
Owner's Responsibility ......c...ccceeeeierecicecrciieeccneene 3
General ... S 3
Preparation ......coccevevvrvcinrerrvienervrsisssessrrmmer siesessaesras 3
QPEration ...t 4
Maintenance & Storage ......c.ccociiveiiiininiininnnas -
Safely Decals ......ccvvvvvveree e 5
FEATURES (Model 7060) ......ccccoerevenrmncenrnnnimnnnaee 6
UNPACKING AND ASSEMBLY ........ccoomccemrccnnnnnn 7
UNPaCKTIIEK ... s 7
Attach HandlebarTo Tiller ........ccorvviervmmerrincerensiceennns 7
Install Depth RequlatorLever ........c.oeovrvrcccciinniinnnns 8
Fill Engire Crankcase .......ccc.ovoveererrevensmesnecrsncinscians 8
CONTROLS ..........coccmrneneee et 9
Drive Safety Control Levers ... 8
ReverseHandle ... g
ADJUSTMENTS ......ccccemnnurnn . PR {1
Wheel Lockouis (7060) ......ccccvvvevrmmreericmernsisicnnenes 10
Whee! Lockpins (7050/7055) ...cccvecvreemrrecennnrrrecnenns 10
Handlebar Height Adjustment ...........ccocvcenimeicinen 10
Depth RegulatorLever ..........ccoomicvrivnnnnncciinnane 11
Belt Tension Agjustment ............coocmmeerririinnnns 11

OPERATION.................. S 12
Pre-Start Inspaction ... icere e 12
£ 1 ST o U 12
Shuthing DOWN .......coo i sereane 13
LI 1o S 13
11 | S 14
THING TIPS <eeeeerrrereraeressenmreree s st sne s 14
CUlvating TiPs ... e 14
NORMAL CARE ...........iiniinsssnisnassmsms nsssnases 15
Schadule ..o s 15
Servicing The Rototiller .........ccovccomvicniiinnienn, 16-19
STORAGE.......c.ccccvcrrmrnnen .20
Prepare FOr SIOTAge ..o reererevennsrnsisssee s snenraeeas 20
TROUBLESHOOTING AND REPAIR ........cccceevmmenneee 21
Troubleshooting Guide ........ccciveercirereiccecene 2122
NOIES oot s 3
Parts LiSHNGS ...cccvcorvremrcerrrevnimnererrrrmsrnracsinessas 24-32
Hiller/Furrower Assembly ..., 33

MODEL IDENTIFICATION

Record your model number, manufacturer number and
serial number in the space provided for easy reference.
The model and manufacturer numbers can be found on
the unit |.D. plate. Refer to the Engine Owner's Manual
for location of engine serial number.

If you have a service problem requiring special
assistance, contact a local dealer for help.

A\ WARNING

You must read, understand and comply with all
safety and operating instructions in this manual
before attempting to setup and operate your
rototiller.

. Failure to comply with all safety and operating
instructions can resuit in loss of machine control,
serious personal injury to you and/or bystanders,
and risk of equipment and property damage. The
triangle in the text signifies important cautions or
warnings which must be followed.

~ ROTOTILLER REFERENCE DATA
Modet Descriptionumbef

M/N (Manufacturer's Number) SN (Serial Number)

Date Purchased

Dealer Name

Engine Make/Model Engine ID/Serial Number

A WARNING

Engine exhaust from this product contains
chemicals known, in certain quantities, to cause
cancer, birth defects, or other reproductive harm.




WARRANTY

Thank You . . . |

for purchasing an Earthquake® Kodiak ™ series rear tine rototiller. We guarantee that this rear tine
rototiller conforms to applicable North American safety standards, and have worked to ensure that it will
meet your exacting standards for usability and durability. With proper care, your rototiller will provide
many years of service.

" Please take time fo read this manual carefully to learn how to operate and service your rototiller
correctly. Failure to do so could result in personal injury or equipment damage. This manual should be

* considered a permanent part of your rototiller. Congratufations on your investment in quality.

TWO YEAR
LIMITED WARRANTY

The Ardisam, Inc., Manufacturing Company warrants this rototiller to be free from defects in material or workmanship.
Conditions of this warranty include:

t fs cover nder war ;

For the first year from the date of purchase, Ardisam wilf furnish 100% parts and labor to correct any defect
caused by faulty material or workmanship, During the second year of ownership, Ardisam will furnish 100% of the
parts to correct any defect caused by faulty material or workmanship. All repairs made under warranty must have
prior approval from Ardisam, Inc. ltems subject to normal wear and tear, such as belts, batteries, tines, shear bolts
and tires, due to the nature of their function are not covered under this warranty. Any unit used in a commercial
application is covered for a period of 90 days after purchase. The engine is covered under a separate warranty
issued by the engine manufacturer as stated in the engine manual.

hat is not cover nder warranty:
This warranty applies only to products which have not been repaired or altered cutside our factory. It covers only
defects resulting from normal use, and does not cover defects arising from misuse, alteration, negligence, or
accident. This warranty applies only to the original purchaser, and is not transferrable.

This warranty supersedes all other warranties either expressed orimplied and alf other obligations or liabilities
on our part. Ardisam, Inc., does nof assume, and does not authorize any other person to assume for us, any
liability in connection with the sale of our products. This guarantee is void unless the warranty card is properly
filled out and returned to Ardisam, Inc., Cumberiand, Wisconsin, within fwo weeks of the purchase date.

A Ardisam, Inc.
YBY 1600 £im Street, Cumberiand, W1 54829

ARD‘I,SA““- Phone (715) 822-2415 Fax (715) 822-4180
| 1-800-345-6007
{ Email info@ardisam.com
www.ardisam.com




SAFETY RULES

OWNER'S RESPONSIBILITY

Safe and effective use of the rofotiller is the owner’s
responsibility.

1. Read and follow all safety instructions.

2. Maintain the tiller according to directions and
schedule included.

3. Ensure that anyone who uses the tilier is famifiar
with all controis and safety precautions.

GENERAL

The Safety Alert symbol shown here is used to
alert you to important safety information that

must be read, fully understood, and followed at all times

when handling, transporting, cperating, servicing, or
storing your rototiller unit.

Each safety alert symbol is followed by a "signal word"

that advised you of the relative intensity, or level, of the

hazard the safety alert instructions pertain to.
The following list of signal words is being provided to

help you understand the intensity leveis associated with

each signal word used in this manual.

CAREFULLY READTHIS MANUAL AND
FOLLOW ALL INSTRUCTIONS.

Be familiar with all controls before operating the
tiller. Your tiller is equipped with a safety device that
enables you to stop the wheels and tines quickly in
an emergency. Learn how the drive safety control
lever works and how to control the tiller at ail times.

Never allow children to operate the tiller. Keep small
children away from the area being tilled. Do not
allow adults to operate the tiller without proper
instruction.

A DANGER

The signal word "DANGER" is used when a serious
injury or fatality will result if the safety instructions
- that follow this signal word are not obeyed.

A warniNG

The signal word "WARNING" is used when a serious
injury or fatality could result if the safety
instructions that follow this signal word are not
obeyed.

A CAUTION

The signal word "CAUTION" is used when personal
injury, or property or equipment damage could
result if the safety instructions that follow this signat
word are not obeyed.

The right and left sides of your
rototiller are determined from the
operating position as you face the
direction of forward travel.

PREPARATION

Dress appropriately when operating the tiller. Always
wear sturdy footwear. Never wear sandals,
sneakers, or open shoes, and never operate the
tiller with bare feet. Do not wear loose clothing that
might get caught in moving parts.

Carefully inspect the area to be tilled, and remove
alt foreign objects. Do not tilt above underground
water lines, gas lines, electric cables, or pipes. Do
not operate the tiller in soil with large rocks and
foreign objects which can damage the equipment.

Disengage all clutches and shift into neutral before
starting the engine. ‘ :

Handle fuel with care; it is highly flammable.

a. Use an approved fuel container.

b. Never add fuel to a running engine or hot engine.

¢. Filt fuet tank outdoors with extreme care. Never fill
fuel tank indoors.

d. Replace gasoline cap securely and clean up
spilled fuel before restarting.

Never attempt to make any adjustments while the
engine is running.

Engine is shipped from factory without oil. You
must add engine oil before starting engine.




SAFETY RULES

OPERATION

» Never operate the tiller without guards, covers, and
hoods in place.

« Never start the engine or operate the tiller with the
wheels in the free-wheel position. Make sure the
wheel lockouts or lockpins are engaged through
wheel hubs and wheel axie. The wheels actas a
brake to keep the tiller at a controlled speed.
Disengage wheels to permit free-wheeling only when
engine is stopped.

» Keep hands, feet, and clothing away from rotating
parts. Keep clear of tiller tines at all times.

= Tines and wheels rotate when tiller is engaged in
forward or reverse-- in forward, tines and wheels
rotate when the drive safety control levers are pulled
down:; in reverse, wheels and tines rotate when the
reverse handle is pulled back towards the operator.
Releasing the drive safety control levers to neutral
stops the wheels and tines.

* Be extremely cautious when operating in reverse.
Take extra care to avoid slipping or falling, and to
keep feet clear of tines.

» Exercise extreme caution when operating onor
crossing grave! drives, walks, or roads. Stay alert for
hidden hazards or traffic.

« After striking a foreign object, stop the engine,
remove the wire from the spark plug, thoroughly
inspect the tiller for any damage, and repair the
damage before restarting and operating the tiller.

» If vegetation clogs the tines, raise the handlebars to
elevate the tines, and run the tiller in reverse. 1f this
does not clean clogged vegetation from the tines,
STOPTHE ENGINE AND DISCONNECTTHE
SPARK PLUG WIRE before removing vegetation
by hand.

« Engine muffler will be hot from operation. Do not
touch it with bare skin or a severe burn may resuit.

« If the unit should start to vibrate abnormally, stop
the engine and check immediately for the cause.
Vibration is generally a wamning of trouble.

» Do notrun the engine indoors; exhaust fumes are
dangerous.

» Do not overload the machine capacity by attempting
to iill too deep at too fast a rate.

+ Never operate the machine at high transport speeds
on slippery surfaces. Look behind and use care
when backing.

Never allow bystanders near the unit.

Use only attachments and accessories approved by
the manufacturer of the tiller.

Never operate the tiller without good visibility or
light.

Be careful when tilling in hard ground. The tines may

- catch in the ground and propel the tiller forward. If

this occurs, let go of the handlebars and do not
restrain the machine.

Take all possible precautions when leaving the
machine unattended. Disengage all controls levers,

* stop the engine, wait for all moving parts to stop,

and make certain guards and shields are in place.

When leaving the operating position for any reason:
- shut off the engine.
- wait for ali moving parts to stop.

MAINTENANCE AND STORAGE

Keep machine, attachments, and accessories in
safe working condition.

Check shear bolts, engine mounting bolts, and other
bolts at frequent intervais for proper tightness to be
sure the equipment is in safe working condition.

To prevent accidentat starting, always disconnect
and secure the spark plug wire from the spark plug
before performing tiller maintenance.

Never run the engine indoors. Exhaust fumes are
deadly.

Always allow muffler to cool before filling fuel tank.

Never store equipment with gasoline in the tank
inside a closed building where fumes may reach an
open flame or spark. Allow the engine to cool before
storing in any building.

Always refer to the operator's guide instructions for
important details if the tiller is to be stored for an
extended period.




SAFETY RULES

SAFETY DECALS

This rototiller unit has been designed and manufactured to provide you with the safety and reliability you would
expect from an industry leader in outdoor power equipment manufacturing.

Although reading this manual and the safety instructions it contains will provide you with the necessary basic
knowledge to operated this equipment safely and effectively, we have placed several safety labels on the tiller to
remind you of this important information while you are operating the unit.

These important safety labels are ifustrated below, and are shown here to help familiarize you with the location and
content of the safety messages you will see as you perform normal tilling operations. Please review these labels
now, and if you have any questions regarding their meaning or how to comply with these instructions, reread the
complete safety instruction text on the preceding pages, or contact your local dealer.

Should any of these labels become unreadable because of being worn, faded, or otherwise damaged during the use
of your tiller, please use the part number information provided to order a replacement label from your local
authorized dealer.

These labels are easily applied, and will act as a constant visual reminder to you, and others who may use the
equipment, to follow the safety instructions necessary for safe, effective operation of your rototitler.

AVOID SERIOUS INJURY WHEELS ACT AS BRAKE - ‘ »
-Readoperalo:‘smanua!(sjbeforeopeaung : '_ . -Neverstaﬂoroperatetﬂlermth%esfsmme

. §» Kriow the location ard funclion of all conirols, Free-Wheel position. Make sure wheet lockouts
» Keap all shields and guards in place and are engaged through wheel hubs and atle.

“working whils running. . . » Wheels aci as brakes o keep the tierata
| = Never aligw children 1o operate uﬂer - -contrelied speed. Disengage whee! lockouts
* | » Dress appropriately — wear sturdy foolwear. | OMLY when engine is stopped.

« Caretully inspect drea to be tiled — remove .
|, targe rocks and other foreign obiéets. OPERATION
+ Do NOT i above underground eectric water, | pErep 10'GPERATOR'S MANUAL -
s, o other utity fines and pipes. FOR DETAILED OPERATING INSTRUGTIONS

| » STOP THE ENGINEAND DISCONNECT THE . |-~ Ty 7amT: - AVQOID INJURY FROM

SPARK PLUG WIRE bsfore remng defiis - [ 1 Feloase ciiva contillevers o neural posiion, ROTATING TINES!
ot senviging Lnit. . 2, Lower the drag stake so thanmes do not fouch K h d f
« Whan leaving the opetating posmon . thegrind. - : eep hands, eet,
foranyfoasom; - R 3. Check pesition of wheels and wheel lockouts. - :
e Y [ 1 S and clothing away.
i : 5. Wove throttle cantrol sever to fast position.
wait for all moving parts 1o slop. & Puistarter mpe, -

« Tines rotate when tiller is
engaged in forward or reverse.

= Tines and wheels rotate when

Part No. LBLS16AA drive control tevers are pulled

OPERATING INSTRUCTIONS-WARNING / Hood Decal down.

= In reverse, tines and wheels
rotate when the reverse handle is
pulled back toward the oparator.

» Releasing the drive contro!
levers to neutral stops the
wheels and tines. N )

PartNo. 1716840
TINES DANGER / Hood Flap Decal

1]

Wi
,Ew
LI.II”
23 0
Qz
a<
o L

“m«\yukw G

DO NOT START ENGINE UNLESS BELT
COVER IS ATTACHED. KEEP HANDS, FEET,

Part No. 1716839 AND CLOTHING AWAY FROM MOVING BELTS
AND FULLEYS. FAILURE TO COMPLY COULD
FREE HAND/Bumper Guard Decal RESULT IN INJURY. SEE OWNER'S MANUAL

FOR FULL SAFETY INSTRUCTIONS.

LBLSME

Part No. 1716800
WARNING / Belt Cover Decal



 FEATURES

MODEL 7060

reverse handle

reverse cable

bumper guard
(standard on Model 7060)

recoil start

serial number piate

drive safety control lever

forward cable

depih regulator lever

detent pin

wheel lockouts
(standard on Model 7060)




 UNPACKING AND ASSEMBLY

Your rototiller comes fully assembled except for a few
parts. The following instructions wili help you unpack
your tiller and assemble and adjust your tiller’s depth
reguiator lever, cable tension and handlebar height. You
will need 2- 8/16” wrenches.

The right and left sides of your
rototiller are determined from
the operating position as you
face the direction of forward
travel,

UNPACK TILLER

1. Open top of carten and remove handlebar assembly.

& cauton
Do not try to lift the rototiller from the carton.

2. Find parts packet. Parts packet contains:

4- 3/8"-16 x 1" hex head bolis
4-3/8"-16 locknuts
1-detent pin

3. Cut open end of carten and remove machine by:

a. Removing lockouts on wheels.
b. Rofl tiller from carton.

ATTACH HANDLEBAR TO TILLER

1. Place handlebar stems on outside of transmission
cover and align lower holes.

2. Insert one 3/8”—1'6 X 1” bolt for each side in lower
holes. :

3. Start 3/8"-16 nuts on each bolt.

4. Insert one 3/8™-16 x 1”7 bolt for each side in upper
holes at desired handlebar height.

5. Tighten all 3/8”-16 nuts.

adjustment

height
*9 bolts

adjustment

bolts height

adjustment
holes

transmission
cover




UNPACKING AND ASSEMBLY

INSTALL THE DEPTH REGULATOR
LEVER

1. Install the depth regulator lever into the top of the
depth requlator bracket with handle facing rearward.

2. Insert detent pin through depth regulator bracket and
top hole of depth regulator lever--tines should clear
the ground.

NOTE: The rototiller is now in the transport position.

FILL ENGINE CRANKCASE

Engine is shipped from factory without oil. You
must add engine oil before starting engine.

depth regutator lever

detent pin
P ~

depth regulator.__ | ," N
bracket ! S
-~ |
%,)\

1. Add oil according to engine manual. Do not overfill.
Use a clean, high quality detergent oil. Container
must be marked A.P.I. Service SF - SJ. Use no
special additives with recommended olls. Do not
mix oil with gasoline. Qil level must be full. Check
the it level by removing oil fill plug. Oil leve! should
be up to the bottom of the fill plug opening.

2. Always check oil level before starting engine. Refer
to engine manual for capacity and type of oil to use.

. & caurion
Do not add engine oil into gear case dipstick hole.

gear case
dipstick hole

NO ENGINE OIL!




CONTROLS

DRIVE SAFETY CONTROL LEVERS

Engage wheels and tines into forward, releasing refums
machine to neutral.

Pulling down on drive safety control levers engage the
wheels and tines. Releasing drive safety control levers
disengages the wheels and brings the tillertc a
complete stop. It is now in the neutral position.

Drive Safety Control
Levers Engaged

REVERSE HANDLE

- Engages wheels and tines in reverse.

Pulling reverse handle back towards operator reverses
tiller.

reverse handle

A caumioN

This information is provided here only to introduce
the controls. DO NOT START THE ENGINE ATTHIS
TIME. Starting and operating instructions are given
on page 12. Please read this section and all
operating and safety instructions before starting
your tiller.

A warNING

ENGINE SHOULD BE OFF BEFORE ADJUSTING
ANY CONTROLS.

A CAUTION

¢ As a safety precaution, the drive safety control
levers will not lock in the forward position.

4 To stop the wheels and tines at any time
release the drive safety control levers.

A WARNING

Extreme caution should be used when operating
rototiller in the reverse direction.

DANGER!

A CAUTION

¢ As a safety precaution, the reverse handle will
not lock in reverse.

¢ To stop the wheels and tines at any time, -
release the reverse handle.

4 Do not operate both the reverse handle and
drive safety controf levers at the same time.




B~

ARGISAM

e

WHEEL LOCKOUTS (7060)

Place wheels in tilling position.

1. Pull knob in center of wheel out, away from machine.

2. Rotate knob and lockout to align with slot on axle,
release knob. Rotate wheeil to align slot in wheel hub
with lockout.

3. Wheel and axle should be firmly locked together
before tilling.

4. Repeat for other wheet.

Mode! 7060

Wheel lockout in tilling position.
(hub & axle siot)

NOTE: Always have both wheel lockouts in or out.
Do not operate tiller with only one wheel locked.

To place wheels in free-wheel position.

1. Pull knob in center of wheel out, away from machine.

2. Rotate knob and lockout to align lockout with detent
in end of axie. Release knob.

3. Wheel should turn freely on axie.

WHEEL LOCKPINS (7055/7050)

Place wheels in tilling position.

1. Remove lockpin. Align hoie in axie with hole in wheel
hub.

2. Insert lockpin through holes, fold lockpin ring to
secure pin to axle.

3. Wheet and axle should be firmly locked together
before tiliing.

4. Repeat for other wheel.

& warNING

Never start engine or operate tiller with wheels in
free-wheel position.The free-wheel position is for
transporting the tiller long distances over level
ground--do not attempt to move the tiller up or
down steep grades in the free-wheel position.

ADJUSTMENTS

Models
7055/7050

Wheel lockpin in free-wheel position.
{axle hole only}

NOTE: Always have both wheel lockouts in or out.
Do not operate tiller with only one wheel locked.

To place wheels in free-wheel position.

1. Remove lockpin. Slide wheel inward toward machine,
2. Insert pin in axle only.

3. Wheel should turn freely on axie.

HANDLEBAR HEIGHT ADJUSTMENT
Adjust handlebar height.

The ideal height of the handiebar varies with operator
height and the depth of tilling. To adjust handiebar height:

1. Unscrew nuts and remove top bolt on each side until
handlebar moves freely up and down.

2. Align handlebar to desired hole on the transmission
cover.

3. Install bolts and nuts. Retighten.

height
height adjustment
adjustment boits
bolts

height
adjustment
holes

transmission
cover

10



ADJUSTMENTS

DEPTH REGULATOR LEVER

Tilling depth is controlled by the height of the depth
reguatltor lever.

To adjust tilling depth.
1. Remove detent pin.

2. Raise the depth regulator lever to position tines at
chosen tilling depth.

3. Align hole in depth regulator lever with hole in depth
reguiator bracket and replace detent pin.

detent pin \ - depth regulator lever
’ x

o By
depth regulator__ & \-‘.
bracket

Depth Regulator Lever Down = Shallower tilling. Place
the detent pin in the top hole of the depth regulator lever
tor shailowest tilling.

Depth Regulator Lever Up = Deeper tilling. Place the
detent pin in the bottom hole of the depth regulator lever
for deepest tilling.

A WARNING
Always set the depth regulator iever in the transport
position hefore starting engine, that is, place the
detent pin in the highest hole of the depth regulator
lever.

A visrniNG

Do not adjust tilling depth unless drive safety.
control levers are released to neutral position.

11

BELT TENSION ADJUSTMENT

Proper belt tension is critical to good performance. After
1/2 hour of operation, ali cables may have to be
adjusted due to initial stretch. Thereafier, check tension
after every 2 hours of operation.

1. Loosen upper jam nut. Turn nut up cable in 1/8"
increments.

2. Tighten iower jam nut.
3. Check adjustment.

This procedure can be repeated until conduit adjustment
bolts have no more adjustment left. If no more
adjustment can be made, belt may have to be replaced.

up cabie P

bracket
lower jam nut

reverse cable
. forward cable




'OPERATION

PRE-START INSPECTION

1. Make sure all safety guards are in place and all nuts '

and bolts are secure.

2. Check oil level in engine crankcase. See your engine
manual for procedure and specifications.

3. Inspect air cleaner for cleanliness. See your engine
manual for procedure.

4. Check the fuel supply. Fill the fuei tank no closer
than 1 inch from top of tank to provide space for
expansion. See your engine manual for fuel
recommendations.

5. Be sure spark piug wire is attached and spark plug is
tightened securely.

6. Check position of wheels and wheel lockouts.

7. Check depth regulator lever position.

A CAUTION
Please do not start your tiller until you have read
the Manual that came with your engine, and the
sections in this manual titted Controls, Adjustments
and Safety. if you have read these, follow the steps
below to start your tiller. Always perform this pre-
start checklist before starting the engine.

A WARNING
Gasoline is highly flammable and must be handled
with care. Never fill the tank when the engine is
hot or running. Always move outdoors to fill the
tank.

A WARNING
Wheels must always be locked in the TILLING
position when engine is running. Do not operate
the tiller with the wheel lockouts unlocked. Always
set the wheels in tilling position before starting
engine.

A warninG
Always put the depth regulator lever in the transport
position before starting engine.Tines should clear
the ground.

ENGINE IS SHIPPED FROM FACTORY WITHOUT
CiL. YOU MUST ADD ENGINE OiL BEFORE
STARTING ENGINE. f—

START-UP

The controls required to start and run the rototiller are
located on the engine and are marked "Choke" and
"Throttle".

A more detailed description of engine operation and all
related precautions and procedures can be found in the
engine manufacturer's manual that accompanies each
tiller.

Cold Starts
1. Move choke lever to full choke position.
2. Move throttle lever to "start".

3. Pull starting rope out slowly one time and allow to
return normally.

4. Pull starting rope out rapidly, and aIIow rope to return
_normally. _

5. When engine starts, gruadually move choke lever to
"no choke"” position and increase throttle speed.

Restarting A Warm Engine

Restarting an engine that is already warm from previous
running does not normally require use of the choke.

1. Move throttle lever to “start” position.

2. Pull starting rope out rapidly until engine starts. Allow
rope to return normally.

3. Adjust throttle speed to "high" for best tiller action,

ldle Speed

tJse the "low" position on the throttle lever to reduce
stress on the engine when tilling is not being performed.
Lowering the engine speed to "idle" the engine will help
extend the life of the motor, as well as conserve fuel
and reduce the noise level of the equipment.

Operating Speed

For normal tilting, set the throttle lever to "fast".

A pancer

Always keep hands and feet clear of rotating
machine parts.

12



OPERATION

A warninG

exceed 150° F. Avoid these areas.

Temperature of muffier and near by areas may

A WARNING

Do not move choke control to CHOKE to stop
engine. Backfire or engine damage may occur.

SHUTTING DOWN

A DANGER
Engine and surrounding parts become extremely
hot during normal use, and wiil cause serious bumn
injurles if touched before the engine has cooled.

Allow engine to ccol completely before touching
these hot surfaces.

A WARNING

To stop the engine ai any time, move throttle
control to the off position.To stop wheeis and tines
at any time, release drive safety control levers to
neutral position.

13

TILLING

1. Adjust the depth regulator lever to desired tilling
depth. n

NOTE: Raise depth regulator lever up one hole ata
time, testing tiller operation after each raise. Raising
depth regulator lever too high can result in loss of
controt of tilter!

2. Move the throttie control to fast.

3. Place the tifler in forward by pushing down on the
drive safety control levers--this will engage the
wheels and tines. '

NOTE: You can slow the tiller's forward advance at
any time by putting slight downward pressure on
the handlebars, or you can stop the tiller by
releasing the drive safety control levers to the
neutral position.

. & warNiNG

To stop wheels and tines at any time, release drive
safety control levers to neutral position.

A WARNING

Always release drive safety control levers to neutral
position before adjusting the depth regulator iever.

Practice operating the controls and filler with tines
out of ground before beginning to till. it is important
that you know how to use the tiller properly, how
to keep control at all times, how to stop the tines
and wheels from turning, and how to stop the
engine if necessary. if you do not know how to do
these things, read the Controls, Adjustments and
Safety sections before proceeding.




TIPS

TILLING TIPS

The key to successful tilling is to begin with a shallow
cut on the first pass, and then work an inch or two
deeper on each successive pass.

# Tilling depth will vary with ground conditions.

% When beginning to till in unbroken ground or in
extremely hard soil, set the detent pin in the highest
hole of the drag stake (follow instructions under
Tilling on previous page}. This will allow for shallow
tilling. With the drag stake in this position, make
several light passes over the area to be tilled. Reset
for deeper depths with successive passes.

# If tiller jumps or skids uncontrollably, lower the drag
stake by placing the detent pin in a higher hole. This
will allow for shallower tilling. Hold firmly to the
handlebars to control sudden lurches.

#* {f weeds, tall grasses, vines, or other materials clog
or jam the tines, reverse the tiller to unwind

vegetation.

Immediately release the drive control levers if the tines
Jam or you strike a foreign object. With drive control
levers in neutral, push throttle control to stop position to
stop the engine. Disengage the spark plug wire. When
tines have sfopped, remove foreign objects and check
for damage.

CULTIVATING TIPS

if you plan te use your tiller for cultivating: .
# Plant rows on 20" - 22" centers for ease of turning.

# Set the depth regulator lever with the detent pin in
one of the higher holes. This will allow the shallow
cultivation necessary to turn over weeds, and break
up and aerate the soil.

A WARNING

Extreme caution must be taken in selecting tilling
depth. if you attempt to till too deeply for soil conditions,
that is, with the drag stake in too high a position,
loss of control could resutt.

A WARNING

if removing material from the tines by hand, stop engine
and remove spark plug wire first.

14




NORMAL CARE

SCHEDULE

Your rototiller has been designed and produced by the mdustry s leading manufacturer ot outdoor power equipment
to provide you with years of reliable operation.

~ Keeping your tiller in top running condition will prolong its life, and help you obtain optimum performance whenever
you wish o till your garden.

Piease read this normal care schedule and observe these recommended care operatmg mtervats to extend the life
of your unit. ,

Check forwardfreverse belt tension 16 X

Change forward/ireverse belt 17 - X

Engine mainteﬁance 18 X X

Check or fill engine crankcase 18, EM X 2 -
Check tiller iransmission grease 1§ X

Check tire pressure 19 | X

Lubrication 7 : 19 | X

Clean tine axie shaft 18 X

Lubricate wheel axle shaft . 20 X

Check throtﬂe oontjrof adjustment . EM 7 1

EM = See engine manual
1 Adjust throttle control after first 3 hours of operation or if engine is hard to start or run-on occurs.

2 Change oil after first 5-8 hours of use, then after every 50 hours or every season. Change oll every 25 hours
when operating under heavy load or in high temperatures.

15



NORMAL CARE

SERVICING THE ROTOTILLER

General

The following information wilt help you make the
necessary checks and perform the procedures required
to follow the normal care recommendations made for
your rctotiller unit.

If you prefer, your local authorized dealer can make
these checks and perform the required procedures for
you. '

Check Forward Beit Tension

Forward belt tension may decrease over time. It mustbe
adjusted within the first half hour of operation, and
checked after every two hours of operation. Proper
adjustment will assure fong bslt life. Too much or too
littie belt tension wilt cause premature belt failure. To
check and adjust the forward belt tension:

1. Turn off engine. Engine must be cool.
2. Remove and secure spark plug wire from spark plug.

3. With drive safety control levers in neutral position,
measure length of spring when compressed.

4, Pull down on drive safety control levers and
remeasure length of spring when stretched out. Ideal
length would be 1/4" longer.

Check Reverse Belt Tension
Reverse belt tension is not adjustable.

A WARNING
To prevent accidellftal starting:

plug wire must be removed and secured from
spark plug before checking and adjusting engine

or equipment.

& warniNG

Check forward belt tension regularly.Too much
or too little tension will cause premature belt
failure.

16



NORMAL GARE

Change Forward/Reverse Beit
1. Turn off engine. Engine must be cool.

2. Remove spark plug wire and secure from spark piug.

3. Remove belt guard.

* remove the forward belt from the forward engine
pulley: :

gently pull the engine recoil rope to rotate the
pulley.

with the pulley turning, force the forward belt
out of the V-groove.

slide the belt free of the engine pulley.
puli the forward belt down and out of the way.

# remove the reverse belt from the reverse engine
pulley:

gently pull the engine recoil rope to rotate the
pulley.

with the pulley turning, force the reverse belt
out of the V-groove.

slide the belt free of engine pulleys and reverse
belt guides.

pull bett down and away from transmission
pulley.

* install new reverse pelt:

thread belt up from bottom.

place belt around transmission pulley in groove.

piace belt under reverse belt guides.

gently pull engine recoil rope while forcing the
belt over the edge of the engine pulley into the
V-groove.

+# install new forward belt;

- place forward belt in transmission pulley

groove,

- gently pull the engine recoil rope to rotate the

puliey while forcing the forward belt into the
V-groove.

4. Replace belt guard.

5. Attach spark plug wire.

BELT REPLACEMENT PART #'S:
727A (forward)
730 {reverse)

17



- NORMAL GARE

A CAUTION

Do not operate tiller before reading the engine
manual provided in the parts packet.

TMPORTANT.

Engine is shipped from factory without oil. You
must add engine oil before starting engine.

A WARN]NG

Temperéture of muffler and near by areas may
exceed 150° F. Avoid these areas.

CTMPORTANT

Engine can overheat and become damaged if
debris blocks the cooling system or rotating
screen.

Never run engine without complete air cleaner
installed oh engine. :

Check or Fill Engine Crankcase

1. Add oil according to engine manual. Do net overfill.
Use a clean, high quality detergent oil. Container
must be marked A.P.l. Service SF - SJ. Use no
special additives with recommended oils. Do not
mix oil with gasoline. Oil level must be full. Check
the oil level by removing oil fill plug. Oif tevel should
be up to the bottom of the fill plug opening.

2. Always check oil level before starting engine. Refer

to engine manual for capacity and type of oil to use.

Engine Maintenance

Refer to the engine manual included in your parts
packet for information on engine maintenance. Your
engine manual provides detaited information and a
maintenance schedule for performing the following
tasks:

1. Check oil level before each use or after every 8
hours of operation.

2. Change oil after first 5-8 hours of operation. Change
oil while engine is warm. Refill with new oil of
recommended grade.

4. Check spark plug yearly or every 100 hours of
operation.

5, Service air cleaner.
6. Keep engine and parts clean.

7. Check engine and equipment often for loose nuts
and bolts, keep these items tightened.

[2] BRemove dipstick andwipe clean with
cioth. Replace and fighten: dipstick.
Remove and check cil level.

[1] Place angine tevel and
clean around oil fill area.

{3] Pour oli slowly. Fitito FULL line on
dipstick - recheck.

[4] Replace and tighten dipstick.

Low
Ol Fiy

M} Place'angie level and ~
clean around oil fill area.

[2] Remove ofl fitt cap.

[3] Pour oil slowly. Fill to point of overflowing. '
{4] Replace and tighten oil filt cap.

Adapted from Briggs & Stratton Corporation, Form No. 274263-10/99.

18



NORMAL CARE

CheckTiller Transmission Grease

TILLER TRANSMISSION IS SHIPPED FROM
FACTORY WITHTHE PROPER AMOUNT OF
LIQUID GREASE.

Check the grease level annually. To check the grease
level.

1. Move tiller to level ground.

2. Remove grease level dipstick located between the
handtebar mounts in the front transmission cover.
Correct grease level is indicated between the high
and low levels on the dipstick.

3. Replace grease level dipstick in the filler hole.

4. Note that the front wheel transmission and rear tine
transmission are one common reservoir. When you
add to the front transmission, you must wait a short
period of time for the grease to flow rearward and
equalize in both front and rear. The dipstick will read
correctly on level ground for both gear units.

gear case
dipstick hole

transmission
cover plate

When replacing grease, the tiller transmission
holds 18-22 ounces. DO NOT OVERFILL.

Check Tire Pressure

Recommended tire pressure is 20 PSI. If tires do not
have equal pressure, tiller will puli fo one side.

Lubrication

Proper lubrication of moving mechanical parts of youf
rototiller is a very important part of care and
maintenance. You should oil the moving parts shown at
10 hour intervals using a 30 weight oil.

Clean Tine Axle Shaft

1. Turn off engine. Engine must be cool.
2. Remove spark plug wire and secure from spark plug.

3. Tip the tiller forward. Block the tiller in position so
that it rests on the engine mount and the tines are
exposed.

4. Remove all vegetation, string, wire, and other
material that may have accumulated on the axle
between the inside set of tines and the seal on the
transmission housing.

5. Tip the tiller back to a level position.

6. Reptace spark plug wire.

19



~ STORAGE

PREPARE FOR STORAGE

Follow the steps below to prepare your tiller for storage.

Read your engine manual for detailed instructions on
preparing the engine for storage.

1. Protect wheels and axles from rust:

- Loosen locking bolt inside wheel. Slide whee!
toward machine.

- Coat the axles lightly with axle grease.

- Move wheel back into position and snug locking
bolt. Back off locking bolt 1/16 turn and lock jam
net.

2. Drain fuel system completely following engine
manufacturer's instructions or add fuel stabilizer to
prevent fuel from gumming up during extended
storage period.

3. While engine is still warm, drain the oil from the
engine. Refill with fresh oit of the recommended
grade.

4. Clean external surfaces, engine and cooling fan.

9.

Remove spark plug, pour one ounce of SAE 300l

“into spark plug hofe. :

Piug hole and pull starter cord siowly to distribute oil
evenly in cylinder head area.

. Reinstall spark plug.

Transport unit to a suitable storage location. If you
have chosen to use a fuel stabilizer and have not
drained the fuel system, follow all safety instructions
and storage precautions in this manual to prevent the
possibility of fire from the ignition of gasoline fumes.
Remember, gasoline fumes can travel to distant
sources of ignition and ignite, causing risk of
explosion and fire.

If there is any possibility of unauthorized use or
tampering, remove the spark plug and store it in a
safe place before storing the rototiller unit away. Be
sure to plug the spark plug hole to prevent foreign
material from entering.

A WARNING

Do not store tiller in an unventilated area where
fuel fumes may reach flame, sparks, pilot lights or
an ignited object. Drain fue! outdoors away from
any ignition sources. Use only approved fuel
containers.

20



TROUBLESHOOTING AND REPAIR

TROUBLESHOOTING GUIDE

While normal care and routine maintenance wili extend
the life of your rototilier, prolonged or constant use may
eventually require that service be performed to allow it
to continue operating properly. The troubleshooting guide
below lists the most common problems, causes and
remedies.

A WARNING

Practice safety at ail times. Engine must be turned
off and allowed to cool, and spark plug wire must
be disconnected and secured before attempting
any maintenance or repair.

Failure to comply with this safety requirement can
resuit in serious personal injury to you or
bystanders.

PROBLEM

REMEDY/ACTION

Engine will not start

Add gas to gas tank.

Connect spark plug wire to spark plug
Throttle must be positioned at choke for a cold start

Engine runs rough, floods during operation

Clean or replace air cleaner

Engine is hard to start

-

Drain old fuel and replace with fresh. Use gas stabilizer
at end of season

Make sure spark plug wire is securely attached to spark
plug

Crive safety control levers must be released to neutral
to start the engine

Engine misses or lacks power

-

Raise the tines for shallower tilling by lowering the
depth regulator lever

Remove and clean fuel tank

Clean or replace air ¢leaner

Improper carburetor adjustment, take to authorized
Briggs & Stratton service center

» Replace spark plug and adjust gap

L

Drain and refill gas tank and carburetor

Engine will not stop when throttle control is positioned
at stop

See engine manual to check and adjust throttle linkage

Tilter moves forward during starting

Drive safety control levers must be released to neutral
to start the engine

Tiller is difficult to control when tilling (machine jumps
or lurches forward)

Lock wheels in tilling position
Raise the tines for shallower tilling by lowering the
depth regulator lever .

Tines turn, wheels do not turn

.

Lock wheels in tilling position
Internal transmission failure, see your dealer

Tines turn, wheets turn, tiier does not move

Lower the tines for deeper tilling by raising the depth
regulator lever

21




TROUBLESHOOTING AND REPAIR

PROBLEM

REMEDY/ACTION

Belts squeal in neutral and/or reverse

+ Adjust forward belt guide:

- turn engine off and allow muffler-to cool

- disconnect spark plug wire and secure from spark plug
- remove belt guard

- pult down on drive safety control levers

- manually bend forward belt guide so there is 1/16 inch

or less clearance between belt guide and beit
- replace belt guard and spark plug wire

Belts squeal in forward operation

< Adjust tabs on the reverse belt guide

- tum engine off and allow mulffler to cool

- disconnect spark plug wire and secure from spark plug

- release drive safety control levers to neutral

- remove beit guard

- adjust tabs of reverse belt guide:
white drive safety control levers are released, bend
metal tabs on reverse belt guide to 1/64 inch or less
clearance from reverse belt

- replace belt guard and spark plug wire

Excessive heat build up in transmission/tine area
during tilting

* Remove vegetation by following instructions in Clean
Tine Axle Shaft of Normal Care section.
FOLLOW ALE SAFETY INSTRUCTIONS

* Check transmission fluid and fill if needed

22



NOTES

23




7060/7055/7050 Handlehar Assembly

| ]

53572B

53631
1401

53588 '
1424

53385 ]

= 6

= A
q
L.

2104

ﬁﬁ M
1 |

24




7060/7055/7050 Handlebar Assembly

PART # : DESCRIPTION QTY.
60G56 NUT-Bi-Way Lock, 5/16"-18 ...t eeseteereereseeee s see e ese s 1
199 HANDLE GRIP-Drive Control LEVET ... ....ooeieeeeeeeeeeeeee e eese st D
318R HANDLEBAR ASSEMBLY ....oouttitimitiiieieietesieeeetecaeeeeveesestee e s es s e e e se s e e e e s et et eeeee e 1
1401 BOLT-Hex Hd, 5/16"-18 X 1-1/47 oottt eeseevmsseseeseseesessss e 1
1424 BUSHING-Pivot, 5/16" .. e
2102 BOLT-Hex Hd, 3/8"-16 x 1” Grade 5
2104 NUT-HER, 387210 .oeeeceeiecvuieie st tsseis sttt sttt e e ess s sssessstn st eeemsmssseses et ssesesesesessssse 4
53385 INUTEKEPS, 1024 ..ottt ettt et eees et st e e m s et et et s e e eronod 4
53530 SPRING-Bee Hive, Forward CableAdjust OO POV SUUT ST |
53575 BRACKET-Drive Control Lever nght ........................................................................................... 1
53575A BRACKET-Drive Control Lever, Lefl........cco it ecvevesesssessesesssessesesstenssssessemeseamsens 1
53588 REVERSE HANDLE .......coveiiiiietctseeei s eeeaees et arasesnssatennsesnsasasssa st smsanamarmsaressosssesssrsssssssssnes 1
53606 NUTENTIOC, H10 oot stes s e re s e ese s saeseasssates s et eeessesasessmem e eemseers s enmeeenmeemeees 2
4
1
2
2
4
1
1

. o

53607 NUT-JAIL, 5/H"-24 w.oviniiiicec et sesiers s e seas e ss s s s e et e e e ates st s snenssesensesns s
53608 REVERSE LINK ....oiiiii ittt s sbesaseberees s e rsess s se s ba s st et st semese et sameesesesasensens
53630 CABLEASSEMBLY ...t ss vt ssrnssinse s s smsevsssss st s sseesameas s e sememsas e saeseseanesaseanen
53631 HANDLE GRIP, No Flange, Black .. -

63156 SCREW-Button Hd Torx, 10-24 x 1/2” T-25

LBL516B DECAL.-Forward/Reverse Instructions (Conso]e)
LBL200201 DECAL-Earthquake Lawn & Garden Equipment (Handlebar Dash) ..............................................

25




W __ 1060/1055/7050 Tines § Hood Assembly

390

409
° ﬁ’/
s

Rev-031203




7060/7055/7050 Tines & Hood Assembly

719
1900LCRT
 1900RCRT
2001
2104
LBL516AA
LBLS16E
LBL200207
LBL200208

DESCRIPTION QTY.
DEPTH REGULATOR LEVER, 4-ROLES .oovovviieicreeeteeeeet e s s stees e s e s sssna s e sesesnanns 1
BRACKET-Depth RegUIAtOT, 2-NOIES ...........vvvevrceercssieecasecessseseseessssessesseeeessessesssesesssssesssesessessens 1
DETENT PIN, 5/16" ...ooivriiiivirieicicsisis e rnreens ereirter et ettt et et et st b emsnnmsneneanensnnnseenrtren 1
BOLT-Hex Flange Head, 5/16-18 x 1/2", Grade 5 ......... e te ettt e r e e ra st sr e e b s b e batb s bnran 2
HOOD-Tiller, W/ODECALS .....oooeeeeii ettt st s ey e es s ers e smne e sarat et seeannn 1
BOLT-Hex Hd, 5/16-18 x 172", Grade 5 ........... e eeee i ee e ——eiteettene e iAs e edbeee bbb bon e seneeanrearmeearesaran 2
LOCKWASHER-Spring, 5/16" ............ eertmeeaeserere iR r st L e e E e R e R RS eae et o1 bea b a e en et e arans 2
BOLT-Hex Hd, 1/4-20 X 1/2" ... oottt creiesttsean e sessrssrsass st eassara e e ss s e sssnanasasnssnons 2
LOCKWASHER-SPIRZ, 3B ..ottt stnsesst et tvstnat vt anabsseemee s st e enesnesssaerassesassesasaseresesse 2
BOL.O TINE SET-Double, Left Side, Complete AsSembly ........cceeeeeeeeniereneenieeeeeie s eecaeens 1
BOLO TINE SET-Double, Right Side, Complete ASSembly .........cocoeieevnirininnrrrceie e 1
BOLT-Hex Hd, 3/8-10 X 1-3/4" .c.ciiiiiiieciciiiiits sttt rtsare s srenessasas s ssassasstavesesesesesesenens 2
LOCKNUT-HER, 3/8-16 ... covrieerireerereriniesieisvsentsrevsssrnesses st seeseessrestonsessseessare stsssessnssesemsansns asasantas 2
DECAL, Operating Instructions (Tine Hood) ... crvssersssssreresscrraesereres 1
DECAL, Tine Danger (Tine HOOd FIap) ......cocooecniinii et sines s snas s 1
DECAL-Kodiak 7055/7050 (Tine Hood FIAP) ...oovvieieiriireccereintcerin e e e serne s e reessrn e reens 1
DECAL-Kodiak Plus 7060 (Tine Hood FIap) ..c.cocveveiieieceeirneniei e eeme e ese e e e 1

27



| i | 7060/7055/7050 Motor Mount Assembly

607, 609, 610

53596B
745
1416
739
WE38
1408
719
2104
1418

" Models 7055/7050 |

1501 2)—

805
SMN 60GS6

1101A, 1102A

1103




'mn/mss/msn Motor Mount Assembly

PART #
60G36
504
S06R
S07R
607

609
610
719
727A
730

731

734
735

738

739

740

741

742

743

745

802

803

804

805
1101A
1101AD
1102A
1102AD
1103
1103A
1103B
1103C
1105
1407
1408
1410
1416
1418
1439
1501
2104
8655
8905F
8931
8932
26124
481448
48305B
51982
53413
53595
535968
53611
HDSBGR
LBL516C
LBLS516F
OILOS
WE38
WF516

C ION .
NUT-Bi-Way LOCK, 5/16-18 ....covioineirimncanriininerictnsemrtr st s nmsteseressse et eneessssssssssnsas
LOCKWASHER-SPIING, 5/16" .....coeiieemeeerreereresensen stnmre stssssssmsss beasassnsssnmssssesnassasans
BRACKET-Motor Mount, Right ... eereeeeteceienee s anenan
BRACKET-Motor Mount, Left ..
ENGINE, 5-hp Tecumseh Enduro (7050) .............
ENGINE, 6-hp Tecumseh Enduro (7060) ...
ENGINE, 5.5-hp Briggs & Stratton Intek (7055) ....ccooi it i
LOCKWASHER-SPINE, 3/8” ..ot rercecimecttcencsmentncsnessesaenssessnesseesamsnmsonas
BELT-Forward weereenrame e
BELT-Reverse
PULLEY-2 Groove, Engine............cccconu..
BRACKET-ENZIne ......cocorvvvirmrrnnreniversaneesr
BELT COVER .......ccvreiernrrenesnessressssessorsessiansesssasssecessasmssesasssaes
BELT GUIDE-Forward ....

BELT GUIDE-REVETSE w..vievverivrrsirssnrenresinsissssissssssssrnsssaseensmssassnpesesepasensss
PULLEY-2 Groove, TrANSIMISSION .....ceiceieeeteeeeeteiereestoersssssosesnaesesaassstsseste st nasss hbssss sseuss sbbsssbassas sarssssbassnssssns 1
SPACER-Engine, Lofig (TECY oot esem s sesssssssnssmens s reeetibeveresbeotastaatettaneateateatetareaeea e reeaeean
SPACER-Engine, Short (Briggs) ...........
BUSHING ....ooveoicitiirsieres s iemsssssssaarssssessssrassasssassassossserasassessssssessesssasss possaseriasernssasnsassasamessetosssentietssnsstissnsssnns
PIVOT ARM-ReVETSE (REVISEM) ...vivmieiiirieeisraresasrsserssstssssesssnnssnenssarmnsssassrasessssnessess snenseossassrasssntonssssssssons sosasmss
BOLT-Hex Hd, 5/16-24 x 3/4", Grade 5...cocevivvrreenes
WASHER, 5/16" ID x 1-5/8" OD, Engine Pulley ....
KEY, 316X 1" et ree v e e
WASHER-Flat, 11/16” ID, Transmission Pulley .........
WHEEL/TIRE ASSEMBLY, Left Side (7050, 7055) ..
WHEEL/TIRE ASSEMBLY, Left Side (7060) .......c.......
WHEEL/TIRE ASSEMBLY, Right Side (7050, 7055} ....
WHEEL/TIRE ASSEMBLY, Right Side (7060)
LOCKPIN (7050, 7055) ..c.covereee. .
KNOB-Wheel Lockout (7060) ....
BUTTERFLY, Set of 2 (7060) ....

SNAP RING (7060} .....cccvvereinrrarecennnes

"C" CLAMP, Lockout Wheels (7060} ...

SPRING-Idler Arm ..

PULLEY-Forwardeeverse Idler

IDLER ARM-Forward ............oeene-

LINK PIN-Forward/Reverse ...

COTTER PIN ..ot eeatstssisas et svssassssssse s bt assshbebbaats s hna s beb b e bt e s s everRT a0 E0 S AT B RS EaEBPmRe LR st ean s mnae s s pmnanbsmmenrratsnen

WASHER, 1/4" ID
BOLT-Hex Flange Head, 5/16-18 x 3/4", Grade 5 ...
INUTEHEX, 3/8-16 ... euieeiveicsirnesssssiessasasasansamasasrassssrestotsbias st ortae st sasssenba 1osssrenstomansstesanen s ornasasetatsssssasssmns ansanrans
BOLT-Hex Hd, 5/16-18 X 1-3/4" ..o oot s e nsassssan s bies e smssarsas s e sasananas s s asne s b s st asasbsinbaans
SPRING (7060)
SCREW-SHCS, 1/4-20 % 2" {TOBO) ..ocvrvreerrremcemerrremnrem e erisiecsistnasiesiansss s s sasnsssssesessanas samnssacsnss revnns
NUT, 174-20 €£7060) 1.veveveieerircerieressvsressonsssssssessacsarssmreseste st sssssssss s sras 1esserasasssrsass s sesstomsssasasentonsnssins
BOLT-HHCS, 5/16-18 x 17, Grade 5 .....ccooovvrienenee

BOLT-HHCS, 3/8-16 x 2", Grade 5, Black Zinc
BOLT-HHCS, 5/16-18 x 3-1/2", Grade 5, Black Zinc
BOLT-Soc Hd Shoulder, 3/8-16 x 3/8"
DIPSTICK ....oooiivrerrisraserere s srrecsesceessims s sesssitsssssssssans s rasss s ssamessssmsbicsssssnens
FRONT COVER PLATE & HANDLEBAR MOUNT ..ot
CABLEYOKE ..
NUT-Hex, 5!16” -
BUMPER GUARD Red (v.tanclard on Model 7{)60)
DECAL, Belt Cover (Warming) ...e...cceeeiremmiesennnsararosnnnas
DECAL, Bumper Guard (Free Hand Warning) ......c.......
OIL, One Quart 30W
WASHER-Flat, 3/8"
WASHER-Flat, 5/16"

29



-\

- ARDISAM

7060/7055/7050 Transmission Assei‘nbly

53413

1501 (8)

1501 (4)

1511 (3)

Part # aty. Description

60G56 4 NUT-Bi-Way Lock, 5/16-18

376A 1 TILLER TRANSMISSION CASTING

394 1 BRACKET-Depth Regulator, Black, 2-holes

506R 1 BRACKET-Motor Mount, Right, Orange

507R 1 BRACKET-Motor Mount, Left, Orange

1500L 1 TRANSMISSION ASSEMBLY, Black, Lockout (Replacement Only)

1501 12 BOLT-Hex Flange Hd, 5/16-18 x 3/4", Grade 5 ‘

1504 2 GASKET-Tiller Housing & Transmission Cover

1506 4 SEAL-Tiller Housing

1507 2 GASKET-Front Rear Bearing Cap

1508 1 CAP-Rear Bearing, Black

1511 3. BOLT-Hex Flange Hd, 1/4-20 x 7/8"

1514 1 CAP-Front Bearing, Black

1515 1 OIL SEAL-Drive Shaft

1516 3 BOLT-Hex Flange Hd, 1/4-20 x 3/4" ' .
1517 1 KIT-Oil Seal Gasket (Includes two #1504, four #1506, two #1507, one #1515)
1690 1 TRANSMISSION LUBE 00, 1 Qt.

53413 1 DIPSTICK, Molded 1-Pc. Rubber

53595 1 FRONT COVER PLATE & HANDLEBAR MOUNT

30



1060 Wheel & Tiller Shaft Assemhly
1508 | -
1805 (1806, 1807, 1808, 1809)

1805
1514

1515

805
1704

1704
1703 (1705, 1706, 1707, 1708)
Q\ 1810

1506
1710

PART # DESCRIPTION ‘ QTY.
805 WASHER-FIAt, 117167 TI) co.ooiinircerrrerirereerserussssesssssss e essssasessierssessessaseseseseessssensssss smsesssassesseinn 1
1506 SEAL-THIEr HOUSHEZ ..ottt sece e vasesasssnsnesasesebesernt st s essassesevesesessessssnsasnsnssssssasssnsns 4
1508 CAP-REAr BEATINE ...oceeee et sttt sca et e st vmt s g eaa e s vanana e serni b e e b s beararans 1
1515 OIL SEAL-DIIVE SHaft .......coovoviiieeecneie sttt sttt sn et ssssssstnses s b s e e s s enneae 1
1601 . BEARING-Tapered (Includes Cone & RACE) ..vevevvevveeinrereirreresmsninsisssrensseasssssssverarssmses ioessssssomsans 2
1607 MAIN DRIVE SHAFT, 237 LLODE c.vevviverrcesinereirernisresesesssese st sssssnes sssasasesssssssssasssasssstesssasasesssasssnns 1
1700B WHEEL SHAFT ASSEMBLY, LOCKOUL.......cvocovceivievevev s e serseensessssssesesnenssessssenssnsnsmsssesnsnes |
1702 GEAR-Worm, Wheel Shaft ... sssrsensesmsssessesssssssssssnsresssnss 1
1703 SHIM SET-AXIE SPACET K c.vvveeeiirieiceeieriirieireceesisimascersssssensssesessessrsesssssssssessssessasasssrssssessensasenee 4
1704 BUSHING ..ottt et et e e ee et sebd ey dss4 44 s o et amaes2me st a5 s e e e st e e Resgrnat oo emtasemererg st eeeseen 4
1705 SHIM, 1.375 OD x .062" thick, (asreq'd.)

1706 SHIM, 1.375 OD x .030" thick, (as req'd.)

1707 SHIM, 1.375 OD x .015" thick, (asreq'd.)

1708 SHIM, 1.375 OD x .010" thick, (asreq'd.)

1710 SNAP RING-Retainer, EXternal ...ttt cecseeesne e s eses 2
1801A TILLER SHAFT ASSEMBLY ..ot re s st s e sss st snssssesnssssssmsnennns i
1803 GEAR-Worm, Tiller Shaft .........cccoviiminerinitiiie e s 1
1804 SPACER, 1.250" x 1.000" X 062" thiCK .....oeerireeieeee ettt seneneeper s nacnnsennenerene &
1805 SHIM SET-Rear BEAring Cap .......oo..vuvvevevsrsisssssmesssssssess s cssssissssssssssasssessesmsasasssasessssssessessons 2
1806 SHIM, 1.750 OD x .062" thick, (as req'd.) ‘

1807 SHIM, 1.750 OD x .030" thick, (asreq'd.)

1808 SHIM, 1,750 OD x .015" thick, (as req'd.)

1809 : SHIM, 1.750 OD x .010" thick, (asreq'd.)

1810 SNAP RING-Retainer, INTETNal .......ccvvverecireorsrrrerieeresseeemeemsssseececemsioresessscsssasssssnisssresesmansssnnsnsncans &

31




7055/7050 Wheel & Tiller Shaft Assembly

1508
1805 (1806, 1807, 1808, 1809)
1601
1506

1810
1703
1704 \ 1710

1805
1514

)
. 1515
. 805
1804
K 1704
1703 (1705, 1706, 1707, 1708)

1810

O — 1506
1710

PART # DESCRIPTION , QTY,
805 WASHER-Flat, TT/T67 TD ..ot iiee ettt et s ctteeecae et s s eee s s e etes e sssee e e ensntenenssenensasrssrsassronens 1
1506 SEAL-THHET HOUSIME .....voveeie et esae st esssaessar e vasbessossatessoas bbbt oae b e eebredembeesbmeahebomeamne 4
1508 CAP-REAr BEATINE ..ot emrrecrste e secssnsnens s atessssesesasssenssnensss seassssssass sessessesessossassssssensssssssassins 1
1515 OIL SEAL-DIive SHaft .......oveeeeeiinieeiieisce e st cece et st snsser s enssnes ssessessvensssssspensrsonsssrasnsansssssnsss §

- 1601 BEARING-Tapered (Includes Cone & RACE) ..c.icvveiiiciiiiiiiiiceee et ver e e rers e v re e
1607 MAIN DRIVE SHAFT, 237 LONE ..vcvvvvvereiesrmrereesresnsseissinesesssssnsssessssesssessesssssssensesassssssntonssrsness |
1700A WHEEL SHAFT ASSEMBLY, LOCKPIN «..c...oovviieerricireeeesencsirerm s siss e sars s sssssmsnsssnssssssrssssnsansss 1
1701 : KEY, 14" X 17 et ettt er e re st arr st 2
1702 GEAR-Worm, Wheel Shaft ...ttt see e asremssems e sersssonsssmssssensens 1
1703 SHIM SET-AXIE SPacer Kit .........coccirirerreiroriinierearsisncass s isresssae s esssssnssesesassssseesesnsssemssssssesssssans 4
1704 BUSHING ..ottt seent st smeeere e s sssasss s e s s s s esnmesansebebesessebasetesansabassssaseniassos 4
1705 SHIM, 1.375 OD x .062" thick, (as req'd.) '

1706 SHIM, 1.375 OD x .030" thick, (as req'd.)

1707 SHIM, 1.375 OD x .015" thick, (asreq'd.)

1708 SHIM, 1.375 OD x .010" thick, (asreq'd.)

1710 : SNAP RING-Retainer, External
1801A TILLER SHAFT ASSEMBLY .....coieiviriccre ittt st em e ses s sssssses s sensesasensasassnneens
1803 GEAR-Worm, THIer Shaft ..ottt sttt eeee s
1804 : SPACER, 1.250" X L.O00" X 062" thiCK ...ccoovoeoeoeeeeeeee ettt oo ee e
1805 SHIM SET-Rear Bearing Cap ...c.c.cveeiiicinsintesis it tese e me e ss st ssssss s s s srasassssonesrases
1806 SHIM, 1.750 OD x .062" thick, (as req'd.)

1807 , SHIM, 1.750 OD x .030" thick, (asreq'd.)

1808 SHIM, 1.750 OD x .015" thick, (as req'd.)

1809 SHIM, 1.750 0D x .010" thick, {as req'd.)

1810 . . SNAP RING-Retainer, INErNal ..o cssrssiienssissssisssraresssesesesesessesesensseseemssreeresannes &

32

B e = D2




- a

ARDISANM]

Hiller/Furrower Assembly

HOW TO ASSEMBLE AND ATTACHYOUR

HILLER/FURROWER

Thank you for purchasing a hiller/furrower attachment for your rototiller. We know that you will be
pleased with the many worksaving uses you can accomplish with this handy tool.

To assemble, attach furrower to bracket and then wings to furrower using hardware pictured below.

Follow diagram below for placement of parts. Adjust left and right wing carriage bolts in slots to get
correct leveling of hills.

The furrower attaches to your tiller in just one easy step. Remove the hex bolt and nut inserted

through the bracket and align with hole in drag stake holder just behind the drag stake under the hood.
Insert hex bolt and nut and tighten securely.

Parts Baa Hardware
A—— Hex Boit (1) O Lockwasher (4)
(p:. Carriage Bolt (6) L5 Nut (3)

© Flatwasher (4) &= Wing Nut(4)

right wing

furrower

‘33



Ardisam, inc.
1360 1st Avenue, Cumberliand, Wisconsin 54829
(715)822-2415 - Fax (715)822-4180
1-800-345-6007

www.ardisam.com

e o e -



	00000001
	00000002
	00000003
	00000004
	00000005
	00000006
	00000007
	00000008
	00000009
	00000010
	00000011
	00000012
	00000013
	00000014
	00000015
	00000016
	00000017
	00000018



